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ITEM
NO. ITEM NUMBER DESCRIPTION QTY.

1 5752-9 NUT,1/4-20X7/32 SS 3

2 PV-FNM-17CVR ACV COVER MOUNT BRACKET, EST/PV-FNM 3

3 971-11A BOLT, 1/4-20x3/4" HX HD 3

4 PV-FNM-9VALVE HEX NUT, 10-32 SS 6 
5 PV-FNM-17BASE BASE BRACKET NON-MOD FLOAT PILOT 1

6 PV-FNM-5CW COUNTER WEIGHT STEM NON-MOD FLOAT PILOT 1

7 WK-7000-11B SCREW, 10-32x3/8 2

8 PV-FNM-17CW COUNTER WEIGHT BRACKET NON MOD FLT PLT 1

9 PV-FNM-2CW VALVE COUNTERWEIGHT NON-MOD FLOAT PILOT 1 1 1 1

10 PV-FNM-11CW 1/4-20X3/4 SQ HD SET SCREW SS, PV-FNM CW 1 1 1 1

11 PV-FNM-16CW COUNTER WEIGHT ROD NON-MOD FLOAT PILOT 1

12 PV-FNM-11PIV SCREW, 10-32X1/4 SS CONE POINT SET 1

13 1-7 PIPE PLUG, 1/8" BRASS 1 
14 PV-FNM-1 VALVE BODY NON MOD FLOAT PILOT 1 
15 023N O-RING 1 
16 PV-FNM-18 VALVE SEAT NON-MOD FLOAT PILOT 1 
17 PV-FNM-33 VALVE STEM SPRING NON-MOD FLOAT PILOT 1 
18 PF-FNM-14 VALVE STEM WASHER NON-MOD FLOAT PILOT 1 
19 009N O-RING 1 
20 PV-FNM-11FH SCREW, 6-32X5/8 SS FH 1 
21 PV-FNM-3 VALVE COVER NON-MOD FLOAT PILOT 1 
22 PV-FNM-16RP VALVE STEM SHAFT 1 
23 PV-FNM-5 VALVE STEM SHAFT 1 
24 PV-FNM-11VALVE SCREW, 10-32X1.5 SS PAN HD PHLP 4 
25 PV-FNM-16VALVE VALVE PIVOT ROD NON-MOD FLOAT PILOT 1 
26 PV-FNM-21SS FLOAT ROD SS NON-MOD FLOAT PILOT 2 1 2 3

27 PV-FNM-11X SCREW, 5/16-18X1 SS SKT SET 1 1 2 3

28 PV-FNM-FLT-SS SS FLOAT 6" NON-MOD FLOAT PILOT 1

29 PV-FNM-11CLR SCREW, 8-32X3/8 SS PAN HD PHLP 2

30 PV-FNM-2SS SS ROD COLLAR NON-MOD FLOAT PILOT 2

31 PV-FNM-14END 5/16 WASHER SS, FLOAT ROD END STOP PV-FNM 1

32 PV-FNM-11END SCREW, 5/16-18X1/2 SS HEX HD 1

33 PV-FNM-14VERT 5/16 SCKT HEAD CAP SCREW LOCK WASHER SS, FLOAT 1

34 PV-FNM-11END SCREW, 5/16-18X1/2 SS HEX HD 2

35 PV-FNM-16CP 7/64 X 1-1/4" SS COTTER PIN, PV-FNM PIVOT 2

36 PV-FNM-17VERT VERTICAL ROD BRACKET NON-MOD FLOAT PILOT 1

37 TPV-FNM NON-MODULATING FLOAT TAG 1

Extension Kits
(5 Foot Maximum)
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Rev. B  

  MODEL PV-FNM
   NON-MODULATING FLOAT PILOT
   Used on all Model ZW204
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8" - 10" VALVE MOUNTED 204's
38FLARE-9 1-7

1X38FLARE-52

18X38FLARE-52

1-1/4" - 6" VALVE MOUNTED 204's
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38FLARE-9 1-7

18X38FLARE-52
18X38-29

38X38COMP-52

STANDARD 204
1-7

38FLARE-9

18X38FLARE-29 18X38FLARE-29

 REPAIR KIT ITEMS (ALL  ITEMS IN KIT)
       (Repair Kit Part # RK-PV-FNM)


